




Prüfbericht-Nr.: <i>Test Report No.:</i>	21171001_002	Auftrags-Nr.: <i>Order No.:</i>	3097741	Seite 1 von 1 <i>Page 1 of 1</i>
Kunden-Referenz-Nr.: <i>Client Reference No.:</i>	N/A	Auftragsdatum: <i>Order date:</i>	2013-12-10	
Auftraggeber: <i>Client:</i>	Scandinavian Business Seating AS; 7374 Røros-Norway			
Prüfgegenstand: <i>Test item:</i>	office work swivel chair			
Bezeichnung / Typ-Nr.: <i>Identification / Type No.:</i>	"Håg Futu NPR"			
Auftrags-Inhalt: <i>Order content:</i>	plausibility test of mechanical safety			
Prüfgrundlage: <i>Test specification:</i>	DIN EN 1335-1, DIN EN 1335-2, DIN EN 1335-3 (DIN EN 1335-1: 2002-08, Office furniture - Office work chair - Part 1: Dimensions - Determination of dimensions; DIN EN 1335-2: 2010-01, Office furniture - Office work chair - Part 2: Safety requirements; DIN EN 1335-3: 2009-08, Office furniutre - Office work chair - Part 3: Test methods)			
Wareneingangsdatum: <i>Date of receipt:</i>	N/A			
Prüfmuster-Nr.: <i>Test sample No.:</i>	N/A			
Prüfzeitraum: <i>Testing period:</i>	2014-01-17 – 2014-01-20			
Ort der Prüfung: <i>Place of testing:</i>	Furniture Testing Laboratory Dresden			
Prüflaboratorium: <i>Testing laboratory:</i>	TÜV Rheinland LGA Products GmbH			
Prüfergebnis*: <i>Test result*:</i>	Pass			
geprüft von / tested by:		kontrolliert von / reviewed by:		
2014-01-20	André Paul (SV)		2014-01-20	Andreas Möschner (SV)
Datum <i>Date</i>	Name / Stellung <i>Name / Position</i>	Unterschrift <i>Signature</i>	Datum <i>Date</i>	Name / Stellung <i>Name / Position</i>
				
Sonstiges / Other: only plausibility test - no test sample necessary; The measurements and mechanical tests were carried out in test report Q MBL N 939 1740-1, dated 2009-09-21. The measurement requirements acc. to NPR 1813:2009+C1:2011 were fulfilled. Currently neither a safeguard clause procedure has been invoked nor is an increase in accidents known for this / these product(s). The requirements of the ZEK decision regarding 01.4-08 PAHs were considered.				
Zustand des Prüfgegenstandes bei Anlieferung: <i>Condition of the test item at delivery:</i>		Details im vorherigen Abschnitt <i>Details in the previous section</i>		
* Legende:	1 = sehr gut P(ass) = entspricht o.g. Prüfgrundlage(n)	2 = gut F(ail) = entspricht nicht o.g. Prüfgrundlage(n)	3 = befriedigend N/A = nicht anwendbar	4 = ausreichend N/T = nicht getestet
Legend:	1 = very good P(ass) = passed a.m. test specification(s)	2 = good F(ail) = failed a.m. test specification(s)	3 = satisfactory N/A = not applicable	4 = sufficient N/T = not tested
Dieser Prüfbericht bezieht sich nur auf das o.g. Prüfmuster und darf ohne Genehmigung der Prüfstelle nicht auszugsweise vervielfältigt werden. Dieser Bericht berechtigt nicht zur Verwendung eines Prüfzeichens. <i>This test report only relates to the a. m. test sample. Without permission of the test center this test report is not permitted to be duplicated in extracts. This test report does not entitle to carry any test mark.</i>				